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Foshan City, Guangdong, China

Manufacturer ................... : Foshan BIG Climatic Manufacture Co. LTD, Zhongshan Branch

Address..............ccoeeunneeen.n. : No.20, Nantou Avenue East, Nantou Town, Zhongshan City,
Guangdong, China

Product Name.................... : Electric heater

Model No. ...........ccceevieenn. i Refer to section 3.2

Test specification.............. : 47 CFR PART 15 SUBPART B (Oct.,2020)
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Date of Test .............ccc.ce.. :  2023-06-27 to 2023-06-29
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Test Report Form No. ....... 3 WEO-FCC15A-01B
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without specific stamp of test institute and the signatures of approver.
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1 Test Summary

Test Item Test Requirement Class

Test Method Test Result

47 CFR PART 15 SUBPART B

Conducted Emission (Oct.,2020) Class B ANSI C63.4: 2014 Pass
Radiated Emission ORI PR SRR E Class B ANSI C63.4: 2014 Pass
(Oct.,2020)
Remark:
Pass Test item meets the requirement
Fail Test item does not meet the requirement
N/A Test case does not apply to the test object
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3 General Information

3.1 General Description of E.U.T.

Product Name. ............. Electric heater

Model No. .................... Refer to section 3.2

Remark ........................ All models have same circuit diagram except for their appearance.

Therefore the full EMC tests were performed on model NCA1-4.0EF-
WHITE.

3.2 Details of E.U.T.

Technical Data............

Model Rated Voltage Rated Power
NCK-2.0EF-WHITE AC 120V, 60Hz 1500W
NCK-2.0EF-BLACK AC 120V, 60Hz 1500W
NCA1-2.0EF-WHITE AC 120V, 60Hz 1500W
NCA1-2.0EF-BLACK AC 120V, 60Hz 1500W

NCA1-2.0EF-FABRIC AC 120V, 60Hz 1500W
NCE-2.0EF-WHITE AC 120V, 60Hz 1500W
NCE-2.0EF-BLACK AC 120V, 60Hz 1500W
NCD-2.0EF-WHITE AC 120V, 60Hz 1500W
NCD-2.0EF-BLACK AC 120V, 60Hz 1500W

NCE-S-2.0EF-WHITE AC 120V, 60Hz 1500W

NCE-S-2.0EF-BLACK AC 120V, 60Hz 1500W

NCK-S-2.0EF-WHITE AC 120V, 60Hz 1500W

NCK-S-2.0EF-BLACK AC 120V, 60Hz 1500W
NCF-2.0EF-WHITE AC 120V, 60Hz 1500W
NCF-2.0EF-BLACK AC 120V, 60Hz 1500W
NCF2-2.0EF-WHITE AC 120V, 60Hz 1500W
NCF2-2.0EF-BLACK AC 120V, 60Hz 1500W
NCF3-2.0EF-WHITE AC 120V, 60Hz 1500W
NCF3-2.0EF-BLACK AC 120V, 60Hz 1500W
NCC-2.0EF-WHITE AC 120V, 60Hz 1500W
NCC-2.0EF-BLACK AC 120V, 60Hz 1500W
NCC2-2.0EF-WHITE AC 120V, 60Hz 1500W

NCC2-2.0EF-BLACK AC 120V, 60Hz 1500W

- sT.e

Fy . N F o

Waltek Testing Group (Foshan) Co., Ltd.
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Model Rated Voltage Rated Power
NCA1-4.0EF-WHITE AC 120V, 60Hz 1500W
NCA2-4.0EF-WHITE AC 120V, 60Hz 1500W
NCA1-4.0EF-BLACK AC 120V, 60Hz 1500W
NCA1-4.0EF-FABRIC AC 120V, 60Hz 1500W
NCA2-4.0EF-BLACK AC 120V, 60Hz 1500W
NCK-4.0EF-WHITE AC 120V, 60Hz 1500W
NCK-4.0EF-BLACK AC 120V, 60Hz 1500W
NCE-4.0EF-WHITE AC 120V, 60Hz 1500W
NCE-4.0EF-BLACK AC 120V, 60Hz 1500W
NCD-4.0EF-WHITE AC 120V, 60Hz 1500W
NCD-4.0EF-BLACK AC 120V, 60Hz 1500W
NCE-S-4.0EF-WHITE AC 120V, 60Hz 1500W
NCE-S-4.0EF-BLACK AC 120V, 60Hz 1500W
NCK-S-4.0EF-WHITE AC 120V, 60Hz 1500W
NCK-S-4.0EF-BLACK AC 120V, 60Hz 1500W
NCF-4.0EF-WHITE AC 120V, 60Hz 1500W
NCF-4.0EF-BLACK AC 120V, 60Hz 1500W
NCF2-4.0EF-WHITE AC 120V, 60Hz 1500W
NCF2-4.0EF-BLACK AC 120V, 60Hz 1500W
NCF3-4.0EF-WHITE AC 120V, 60Hz 1500W
NCF3-4.0EF-BLACK AC 120V, 60Hz 1500W
NCC-4.0EF-WHITE AC 120V, 60Hz 1500W
NCC-4.0EF-BLACK AC 120V, 60Hz 1500W
NCC2-4.0EF-WHITE AC 120V, 60Hz 1500W
NCC2-4.0EF-BLACK AC 120V, 60Hz 1500W

YR, A =

3.3 Description of Support Units

The EUT has been tested as an independent unit. NCA1-4.0EF-WHITE is the test sample. Both tests
were performed in the condition of AC 120V/60Hz input.

3.4 Standards Applicable for Testing

The tests were performed according to following standards:

47 CFR PART 15 SUBPART B (Oct.,2020) Radio frequency devices

Waltek Testing Group (Foshan) Co., Ltd.
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3.5 Test Facility
The test facility has a test site registered with the following organizations:

e ISED - Registration No.: 21895

Waltek Testing Group (Foshan) Co., Ltd. has been registered and fully described in a report filed with the
Innovation, Science an Economic Development Canada(ISED). The acceptance letter from the ISED is
maintained in our files. Registration ISED number:21895, March 12, 2019

e FCC - Registration No.: 820106

Waltek Testing Group (Foshan) Co., Ltd. EMC Laboratory has been registered and fully described in a
report filed with the (FCC) Federal Communications Commission. The acceptance letter from the FCC is
maintained in our files. Registration 820106, August 16, 2018

e NVLAP - Lab Code: 600191-0

Waltek Testing Group (Foshan) Co., Ltd. EMC Laboratory is accredited by the National Voluntary
Laboratory Accreditation Program (NVLAP/NIST). NVLAP Code: 600191-0.

This report must not be used by the client to claim product certification, approval, or endorsement by NVLAP, NIST,
or any agency of the Federal Government.

3.6 Subcontracted

Whether parts of tests for the product have been subcontracted to other labs:

(] Yes X No

If Yes, list the related test items and lab information:

Test items: --

Lab information: --

3.7 Abnormalities from Standard Conditions

None.

Waltek Testing Group (Foshan) Co., Ltd.
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4

Equipment Used during Test

Page 7 of 21

XIMains Terminal Disturbance Voltage (Conducted Emission) 1#

Item Equipment Manufacturer Model No. Serial No. Calibration Status
1. | EMI Test Receiver R&S ESR3 102423 Valid
2 LISN R&S ENV216 101343 Valid
3. Cable HUBER+SUHNER [ CBL2-NN-6M 223NN624 Valid
4. Switch CD RSU-A4 18G RSUA4008 Valid
XIMains Terminal Disturbance Voltage (Conducted Emission) 2#
Item Equipment Manufacturer Model No. Serial No. Calibration Status
Il EMI Test Receiver R&S ESCI 101178 Valid
2. LISN R&S ENV216 101215 Valid
3. Cable HUBER+SUHNER | CBL2-NN-6M 6102701 Valid
4. Switch ESE RSU/M2 - Valid
[ IMains Terminal Disturbance Voltage (Conducted Emission) 3#
Item Equipment Manufacturer Model No. Serial No. Calibration Status
1. | EMI Test Receiver R&S ESR3 102842 Valid
2. LISN R&S ENV216 101542 Valid
3. Cable YIHENG i Valid
4. Manual RF Switch YIHENG SW-2 RSU0402 Valid
XIRadiated Emission (30MHz to 1GHz) 1#
Item Equipment Manufacturer Model No. Serial No. Calibration Status
1, | 3mSemi-anechoic | o ANGCHUANG | 9mx6mx6m : Valid
Chamber
2. | EMI Test Receiver R&S ESR7 101566 Valid
3. Tr"oirﬁ’:nandaba”d SCHWARZBECK | VULB 9162 9162-117 Valid
a. %‘;‘?;'j' 1%?:’; H+S CBL3-NN-12+3m|  214NN320 Valid
[ IRadiated Emission (30MHz to 1GHz) 2#
Item Equipment Manufacturer Model No. Serial No. Calibration Status
1. | 3m Semi-anechoic YIHENG 10mx5.3mx3.5m | YH2021071804 Valid
Chamber
2. EMI Test Receiver R&S ESR7 102454 Valid
3. Tr”og\rﬁreonidaba”d SCHWARZBECK | VULB 9163 01418 Valid
4 Coaxial Cable Times-Microwave LMR240UF- i Valid
(below 1GHz) Systems NMSM-7.5
XIRadiated Emission (1GHz to 12.75GHz) 1#
Item Equipment Manufacturer Model No. Serial No. Calibration Status
O Sgg:g:rchom CHANGCHUANG |  9mx6mx6m ; Valid
2. | EMI Test Receiver R&S ESR7 101566 Valid

Waltek Testing Group (Foshan) Co., Ltd.
http://www.waltek.com.cn
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3. EMC Analyzer Agilent N9020A MY48011796 Valid
4. | Broad-bandHom | oo \yARZBECK | BBHA9120 D 01561 Valid

Antenna
Coaxial Cable . . .
5. (above 1GHz) Times-Micorwave CBL5-NN - Valid
6. Preamplifier Lunar EM LNA1G18-40 20160501002 Valid
[ IRadiated Emission (1GHz to 12.75GHz) 2#
Item Equipment Manufacturer Model No. Serial No. Calibration Status
A R R YIHENG 10mx5.3mx3.5m | YH2021071804 Valid
Chamber
2 EMI Test Receiver R&S ESR7 102454 Valid
3. EMC Analyzer Agilent N9020A MY48011796 Valid
4. | Broad-bandHom | oo \vARZBECK | BBHA9120D 02465 Valid
Antenna
Coaxial Cable Times-Microwave \
5. (above 1GHz) Systems SFT205-NMSM-7 - Valid
6. Preamplifier Tonscend TAP0118045 AP21J806168 Valid
[ ]: Not Used
X]: Used
4.1 Software List
Description Manufacturer Model Version
EMI Test Software
(Condutted Emission 14) FARATRONIC EZ-EMC EMEC-3A1
EMI Test Software
e e e FARATRONIC EZ-EMC CON-03A1
EMI Test Software
. 2 SR FARATRONIC EZ-EMC COM 3A1.1
EMI Test Software
(Radiated Emission 1) FARATRONIC EZ-EMC RA-03A1-1
EMI Test Software
(Radiated Emission 2#) FARATRONIC EZ-EMC RA-03A1-1

Waltek Testing Group (Foshan) Co., Ltd.
http://www.waltek.com.cn
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4.2 Measurement Uncertainty

Page 9 of 21

Test Item Frequency Range Uncertainty Note
Conducted Emission 150kHz~30MHz +2.6dB 1)
Radiated Emission 30MHz~1GHz +4.5dB (1)
Radiated Emission 1GHz~6GHz +4.5dB (1)
Radiated Emission 6GHz~18GHz +5.0dB (1)

1)This uncertainty represents an expanded uncertainty expressed at approximately the 95% confidence
( y rep P y exp PP y

level using a coverage factor of k=2.

4.3 Special Accessories and Auxiliary Equipment

Item

Equipment

Technical Data

Manufacturer

Model No.

Serial No.

1.

/

/

/

/

/

4.4 Decision Rule

Compliance or non-compliance with a disturbance limit shall be determined in the following manner.

If Upag is less than or equal to Ugis,, then

-Compliance is deemed to occur if no measured disturbance level exceeds the disturbance limit;

-Non-compliance is deemed to occur is any measured disturbance level exceeds the disturbance limt.

If Upag is greater than Ugspr, then

-Compliance is deemed to occur if no measured disturbance level, increased by(U ag-Uqispr) . €Xceeds the

disturbance limit;

-Non-compliance is deemed to occur if any measured disturbance level, increased by(ULAB-Ucispr) ,

exceeds the disturbance limit.

Waltek Testing Group (Foshan) Co., Ltd.
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5 Emission Test Results

5.1 Conducted Emission

Page 10 of 21

Test Requirement.............. . 47 CFR PART 15, SUBPART B

Test Method....................... :  ANSIC63.4

TestResult......................... :  Pass

Test Limit........................... : 47 CFR PART 15, SUBPART B Section 15.107
Frequency Range.............. : 150kHz to 30MHz

Class.....ccccooeiiiiiiiiiiiien, : ClassB

5.1.1 E.U.T. Operation

Operating Environment:

Temperature....................... : 24.8°C
Humidity...........ccccoocoieee : 49.3%RH
Atmospheric Pressure ..... : 101.2 kPa

EUT Operation:

Input Voltage ..................... :  AC 120V/60Hz
Operating Mode................. :  Max power mode

5.1.2Block Diagram of Test Setup

The Conducted Emission tests were performed in accordance with the ANSI C63.4.

I 80cm

A40cm

EUT

30rm

=>80cm

LISN

5.1.3 Measurement Data

The maximised peak emissions from the EUT was scanned and measured for both the Live and Neutral
Lines. Quasi-peak & average measurements were performed if peak emissions were within 6dB of the

average limit line.

Waltek Testing Group (Foshan) Co., Ltd.
http://www.waltek.com.cn
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5.1.4 Corrected Amplitude & Margin Calculation

The Corrected factor is calculated by adding LISN VDF (Voltage Division Factor), Cable Loss and

Transient Limiter Attenuation. The basic equation is as follows:

Measurement = Reading Level + Correct Factor

Correct Factor=LISN VDF + Cable Loss

The “Margin” column of the following data tables indicates the degree of compliance with the applicable
limit. For example, a margin of -7dB means the emission is 7dB below the limit. The equation for margin

calculation is as follows:
Margin = Measurement - Limit

5.1.5Conducted Emission Test Data

Live Line
1000 dBuV
H Limit: —_
T R O T P S U S SO St H R S ____________ A —)
80 : : :
:

60

50

40

30

2.

____________________________

20 "“r&’?mw%uf'ﬂ%” ‘3“”"%’*”“""%}&1 ; o .,]/ W1
T ' OO OO0 0 U Mavco TTL OO O W [ \5%
M’“"Lwﬁfumﬁw 2
0 HEREE BRI |
0150 0.5 5 300 MHz
No. [EE% Tg;ﬂ:}? F(ZE? r (Rdgiﬂt} 5&”&3 E";%r)g'" Detector | Remark
1 0.1860| 26.24 a.76 36.00 64.21 | -28.21 QP
2 0.1860| 1077 a6 20.53 54 21 | -33.68| AVG
3 02740 2371 9.65 33.36 6099 |-2763| QP
4 02740 11463 9.65 2118 5099 |-2981| AVG
5 04740 2338 9.62 33.00 h6.44 |-2344| QP
6 04740 1142 9.62 21.04 46.44 | -2540| AVG
7 0.6020| 2348 9.64 3312 56.00 |-22.88| QP
8 0.6020| 11.61 9.64 21.25 46.00 | -24.75| AVG
9 0.9860| 2035 9.65 30.00 56.00 |-26.00f QP
10 0.9860| 842 9.65 18.07 46.00 | -27.93| AVG
11 219180 17.84 10.75 28 59 60.00 | -31.41 QP
12 219180 1069 10.75 21.44 5000 | -2856| AVG

Waltek Testing Group (Foshan) Co., Ltd.
http://www.waltek.com.cn
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Neutral Line

1000 dBu¥
i Limit: —_—
0 | e ]
80
FiLll
(1]
50
40
w | T AN Oy i RS O A
™ Ay dagintevit _
: : P g, : P : '
A R B s s et ts St
0.0 : : Lo ' Lo i
0.150 0.5 L] 30.0 MHz
Freq. Reading | Factor Result Limit {Margin
No- | (MHz) | (dBuv) | (dB) | (dBuV) | dBuv |(dB) |°=Ecter| Remar
1 0.1548( 2858 957 3815 6573 | -27.58| QP
2 0.1548( 980 957 19.37 5673 | -36.36| AVG
3 0.1980( 27.00 959 36.59 63.69 | -27.10| QP
4 0.1980( 1061 959 20.20 53.69 | -3349| AVG
5 04740 2358 962 33.20 H6.44 | -2324| QP
6 04740 11.38 962 21.00 4644 | 2544 AVG
T 0.8220( 2036 964 30.00 56.00 | -26.00| QP
8 0.8220( 9.78 9.64 19.42 46.00 | -26.58| AVG
9 195220 2273 1027 33.00 60.00 | -27.00| QP
10 195220 973 1027 20.00 50.00 | -30.00| AVG
11 2257400 1967 10.33 30.00 60.00 | -30.00| QP
12 22574001 1155 10.33 21.88 50.00 | -2812| AVG
Waltek Testing Group (Foshan) Co., Ltd.
http://www.waltek.com.cn WT-510-201-12-A
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5.2 Radiated Emission, 30MHz to 1GHz

Test Requirement.............. : 47 CFR PART 15, SUBPART B

Test Method....................... :  ANSIC63.4

Test Limit................c.c...... : 47 CFR PART 15, SUBPART B Section 15.109
TestResult...........cccccceee . Pass

Frequency Range.............. : 30MHz to 1000MHz
Class......ccccoceniiiniiiinieen : ClassB

5.2.1E.U.T. Operation

Operating Environment:

Temperature ...................... ;. 23.1°C
Humidity...........ccccooceeiie : 52.2%RH
Atmospheric Pressure ..... : 101.2 kPa

EUT Operation:
Input Voltage . AC 120V/60Hz

Operating Mode................. . Max power mode
5.2.2Block Diagram of Test Setup

The Radiated Emission tests were performed in the 3m Semi- Anechoic Chamber test site, using
the setup accordance with the ANSI C63.4.

Semi-anechoic Chamber

Antenna
|

il

I

1
[

27360

Turntable @ lm— 411515

el

5.2.3 Measurement Data

The maximised peak emissions from the EUT was scanned and measured for both the Live and Neutral
Lines. Quasi-peak & average measurements were performed if peak emissions were within 6dB of the
average limit line.

Waltek Testing Group (Foshan) Co., Ltd.
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5.2.4 Corrected Amplitude & Margin Calculation

The Corrected Amplitude is calculated by adding the Antenna Factor and Cable Factor, and subtracting
the Amplifier Gain from the Amplitude reading. The basic equation is as follows:
Corr. Ampl. = Indicated Reading + Corr. Factor
Corr.Factor=Antenna Factor + Cable Factor - Amplifier Gain
The “Margin” column of the following data tables indicates the degree of compliance with the applicable
limit. For example, a margin of -7dB means the emission is 7dB below the maximum limit for Class B.
The equation for margin calculation is as follows:
Margin = Corr. Ampl. — Limit

5.2.5Radiated Emission Test Data

Vertical Polarization

720 dBuv/m

Limit: —

2 | SRR SN VRN SOUSL SNt S SOOI A S o Mag

2 S O S S SR S S S

42 i i b [

2 T S S AN SN NN SO TN N

: oo : : N T
. — SR 1IN T S e

ol \ I U -
SR PO EOE WAL VIR PUVTLL M A O AR TN N S O N

20.000 40 50 B0 70 g0 200 400 500 €00 700 1000.0 MHz

No. (i"lraqz} (ESﬁg’Tﬁ?} F(i;g[;) r ( dlgiﬁfl-,lfl'tn} (d ébn\}lﬂtm} I'\-'Erag'g::n Detector | Remark
1 88.7769| 17.31 10.97 28.28 4350 |-15.22( QP
2 915589 2129 11.09 3238 4350 |-11.12] QP
3 109.4884| 1910 11.65 30.75 4350 |-1275] QP
4 115.4419| 16.15 12.25 28.40 4350 |-1510( QP
5 158.4454| 15.89 12.31 28.20 43.50 |-15.301 QP
6 192.7562| 8.64 14.27 229 43.50 |-20.59( QP
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Horizontal Polarization
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Frn dBuV/m
 Limit —
T S S O gt SN SNSRI SN ] __I!_a_'?_ir_[_____:_
52
42
32
22
12 "
o R S U SR S SO S
-8 ........................E......................................................._.:. ..........................................
T I S S e — .
-28.4 ; R S R
20,000 A0 50 60 70 &0 300 400 L00 &DO0 7FDO 1000.0 MH=z
Freq. Reading | Factor Result Limit  [Margin
Det Remark

No- | (MHz) |(dBuvim)| (dB) |(dBuvim) |(@Buvim)| (dB) || Rema

1 3977051 225 14.73 16.98 40.00 |-23.02| QP

2 1054565 094 14.11 15.05 4350 |-2845| QP

3 1147558 575 1267 18.42 4350 |-2508| QP

4 147 2487 620 10.31 16.51 4350 |-2699| QP

5 506 4791 197 2027 22 24 46.00 |-2376| QP

6 9421305 4.2 26.53 30.65 46.00 |-1535| QP
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5.3 Radiated Emission, 1GHz to 12.75GHz

Test Requirement.............. : 47 CFR PART 15, SUBPART B

Test Method....................... :  ANSIC63.4

Test Limit................c.c...... : 47 CFR PART 15, SUBPART B Section 15.109
TestResult...........cccccceee . Pass

Frequency Range.............. : 1GHz to 12.75GHz
Class......ccccoceniiiniiiinieen : ClassB

5.3.1E.U.T. Operation

Operating Environment:

Temperature ...................... ;. 23.1°C
Humidity...........ccccooceeiie : 51.8%RH
Atmospheric Pressure ..... : 101.2 kPa

EUT Operation:

Input Voltage...................... : AC 120V/60Hz
Operating Mode................. : Max power mode

5.3.2Block Diagram of Test Setup

The Radiated Emission tests were performed in the 3m Semi- Anechoic Chamber test site, using

the setup accordance with the ANSI C63.4.

Anechoic 3m Chamber

Antenna Elevation Varies From 1 to 4 m

Tum Table From 0°to 360°

D.8m; Tum Table
i Absorbers
]
‘ AAAA
1 1
_I_
PC §pectrum - Combining

AMP '—

5.3.3 Measurement Data

The maximised peak emissions from the EUT was scanned and measured for both the Live and Neutral
Lines. Quasi-peak & average measurements were performed if peak emissions were within 6dB of the

average limit line.
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5.3.4 Corrected Amplitude & Margin Calculation

The Corrected Amplitude is calculated by adding the Antenna Factor and Cable Factor, and subtracting
the Amplifier Gain from the Amplitude reading. The basic equation is as follows:
Corr. Ampl. = Indicated Reading + Corr. Factor
Corr.Factor=Antenna Factor + Cable Factor - Amplifier Gain
The “Margin” column of the following data tables indicates the degree of compliance with the applicable
limit. For example, a margin of -7dB means the emission is 7dB below the maximum limit for Class B.
The equation for margin calculation is as follows:
Margin = Corr. Ampl. — Limit

5.3.5Radiated Emission Test Data

Vertical Polarization

1000 dBuV/m

Limit: —_—

o0 | A— S AR SO A S A— .. ——

T O SRS SN
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T e e R me—— e e e o L
' ' ' ' : s i L

: : : : 7 i Ok L G T

L S -4 SETL YT IPE T4k R s
: | : 5 : w?ﬁ.-—'w»‘-"‘?“'\'“‘\,’*?g‘r‘“ el 2

g : '

sy et

: ; :
ﬁﬁwwksuw%w%%%ﬁ“”’“ ___________ . SN N—

0 |

R A SR beeeDionnn EITTT FITRI . fomoenenies I fomnmmeee e bomemeoieend fromeneneees
20

10

0.0 i i i ' i i i '
1000.0000 2175.00 3350.00 452500 570000 6B75.00 2050.00 9225 00 10400.00  11575.0012750.00MHz

o | et |cadng [ Facior | Real T Tt Va9 oo venan
1 2351.250| 48.37 -10.65 37.72 7400 |-3628| peak
2 2351250 3924 -10.65 28.59 5400 ([-2541] AVG
3 3831.750| 4757 -6.44 4113 7400 |-32.87| peak
4 3831.750| 38.05 -6.44 31.61 5400 ([-22.39] AVG
5 58376.250| 4582 -1.58 44 24 7400 |-2976| peak
6 5876.250| 37.52 -1.58 35.94 5400 [-18.06| AVG
7 8014.750| 4532 3.40 4872 7400 |-2528| peak
8 8014.750| 35.06 3.40 38.46 5400 [-15.54] AVG
] 9471.750| 4539 6.20 51.59 7400 |-2241| peak
10 9471.750| 35.66 6.20 41.86 5400 (-12.14] AVG
11 11739.500| 4426 9.84 5410 7400 |-19.90| peak
12 11739.500| 3582 9.84 45 66 54.00 834 | AVG
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Horizontal Polarization
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1000  dBuVim

Limit —
90 | R SR SRR SO e SR A bl
O IS ASUUURUN I SNSRI U SUUUSU SUUE SO SR S
FiL
1}
50
40
30
20
10
0.0 : : : : : : : :
10000000 2175.00 3350.00 452500 5700.00 6875.00 B0S0.00 9225.00 1040000 11575 0012750 00MH 2
Freq. Reading | Factor | Result Limit |Margin| Remark
Ne. (MHz)  |(@Buvim)| (dB) |(dBuvim) |@Buvim)| (dB) | = | "™
1 2292500 4933 -10.81 38.52 74.00 |-3548( peak
2 2292500 3961 -10.81 28.80 5400 |-2520( AVG
3 3902.250( 4855 -6.73 41.82 74.00 |-32.18| peak
4 3902.250( 3925 -6.73 3252 54.00 |-21.48| AVG
5 6368.000( 4505 -0.14 44 91 74.00 |-29.09| peak
6 6358000 3565 -0.14 35.51 5400 |-1849( AVG
7 8179250 4530 3.80 4910 74.00 |-2490( peak
a 8179250 3643 3.80 40.23 5400 |1377( AVG
9 9859.500( 4530 6.80 5210 74.00 |-21.90( peak
10 9859500 36.52 6.80 43.32 54.00 |-10.88[ AVG
11 11833.500| 44.88 9.73 5459 74.00 |-19.41( peak
12 11833.500| 3586 973 45.59 5400 | -841 | AVG
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6 Photographs — Test Setup

6.1 Photograph — Conducted Emission Test Setup
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6.3 Photograph — Radiated Emission Test Setup, 1GHz to 12.75GHz
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7 Photographs — Constructional Details

7.1 EUT - Front View

7.2 EUT - Back View
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